ARTICLE

Novel Biological approaches for the
removal of Chlorophenolics [AOX]
from Bleach plant effluent

- Harish Veeramani, Department of Environmental Sciences, University of Pune, Pune, India

The bleach effluent from a pulp
and paper industry has always been
a matter of concern with respect to
the environment and human health.
Two most important attributes of the
bleach effluent are the presence of
organo-chlorides (AOX) and the dark
color. Organo-chlorides are
characterized by poor aqueous
solubility, high lipophilicity,
recalcitrance and high toxicity due to
which they tend to bio-accumulate and
thus bio-magnify in biological systems
thereby posing a threat. Currently
available treatment options include
[...]
efficient in oxidizing double bonds in organic
matter, such as lignin. When chlorine is used
for pulp bleaching, 6 to 10% of the chlorine
is converted into organically bound form and
measured as Adsorbable organic halide
[AOX], consists of over 500 different
chlorinated compounds, such as chlorinated
lignin and small molecular size components,
like chlorophenols chlorinated catechols,
guaiacols, chlorate, resin acids, furans,
dioxins, syringols, vanillins, etc [5].

Bleach Plant Effluent
AOX

~20%

Low MW Fraction

~ 80%
High MW
Fraction

—Jp H-Stage

CaClo

<=

ClO, D —Stage

—

——

H,0, P —Stage

—>

\ 4

Bleached
Pulp

| EOX ~ |
Combined
Bleach Effluent

0.1%

Highly Lipophilic
Bioaccumulable
(e.g. Dioxin- 44%
Chlorine by Weight)

~19%

Relatively hydrophilic.
Includes compounds
that can easily be
hydrolyzed or
metabolized.

(E.g. Trichloroacetic acid)

Legen

AOX - Adsorbable Organic Halide
EOX - Extractable Organic Halide
MW - Molecular Weight

Figure 2 : Multi-stage Pulp bleaching sequence [1, 8]

APRIL-JUNE’2005

PROCESS & PLANT ENGINEERING

Figure 3: Classification of Major Organochlorine
[AOX] compounds in bleach plant effluent [9]

53



— ARTICLE

Such compounds are believed to be
highly toxic and harmful to the environment
being bioaccumulative and carcinogenic.
These compounds are known to be very
toxic to aquatic organisms [3].

The dark color of pulp mill effluents leads
to significant to water pollution problems,
especially where the quality of the receiving
stream has a low flow. The dark color not
only is aesthetically unacceptable but also
inhibits the natural process of photosyn-
thesis in streams due to absorbance of
sunlight. This leads to chains of adverse
effects on the aquatic ecosystem, as the
growth of primary consumers as well as
secondary and tertiary consumers are
adversely affected. Discharge of untreated
or partially treated wastewaters from pulp
and paper mills results in persistence of
color in the receiving body over a long
distance.

Chlorinated organics generated during
pulp bleaching not only exert an oxygen
demand ([BOD] and chemical oxygen
demand [COD]) but also contribute to the
color and toxicity (acute and chronic) of the
effluent. Chlorinated organics in spent
bleaching liquor are also responsible for the
mutagenicity of the effluent. The low
molecular- weight fraction of the
chlorolignins will also contribute to the
effluent BOD [indicating its partial
biodegradability] and acute toxicity. The high
molecular- weight chlorinated compounds
being recalcitrant in nature contribute
significantly to effluent COD, color and
chronic toxicity [7].

Under natural conditions, these
compounds are degraded slowly to various
chlorinated phenolics, which may be
methylated under aerobic conditions. The
extraction-stage effluents can contribute to
about 75% of the dissolved organic material,
60% of the COD load, 40 to 50% of the
organically bound chlorines, and 80% of the
color-imparting substances of bleach plant
effluents.

Any treatment method that can
degrade, dechlorinate, and decolorize
extraction-stage effluent can tackle most
of the environmental problems associated
with bleach plant effluents. Among the
promising biological methods, techniques
using wood-degrading white rot fungi have
been reported to have the potential to
successfully treat these effluents. The
enzyme system of the white rot fungi
includes a group of nonspecific extracellular
enzymes, which catalyze not only
degradation of lignin and chlorolignins but
also oxidation of several persistent aromatic
and halogenated organic compounds like

54

lindane, DDT, PCP, benzopyrene, creosote,
coal tars, and wastes such as olive-mill
waste, etc [3, 10, 11, 12, 13, 14].

The major limitation associated with use
of fungi for decolorization of bleach plant
effluents has been the requirement for an
easily metabolizable cosubstrate like
glucose for the growth and development of
ligninolytic activity. The use of co-substrate
would lead to increased cost of treatment
and the process also will require frequent
replenishment of the fungal biomass [3, 7].

Environmental regulations

Recent regulatory requirements include
limits on total organochlorine (TOCI) or
adsorbable organic halides (AOX), in
addition to the existing conventional
parameters like BOD, COD, TDS, pH, SS,
etc.

In an international perspective, the issue
of AOX is not new. In some developed
nations, limits have also been set on
individual chlorinated organic compounds
of bleach effluents. The Canadian
Environmental Protection Act prohibits the
discharge of final effluents that contains any
measurable concentrations of 2,3,7,8 —
Tetra-chlorodibenzodioxin [2,3,7,8 - TCDD]
[>15 ppq] and 2,3,7,8 -
Tetrachlorodibenzofuran [2,3,7,8 — TCDF]
[>50 ppa] [3].

The pulp mills in Scandinavia and North
America have stopped using chlorine
bleaching so that they can meet government
regulations on adsorbable organic halide
(AOX) discharge. The USA proposed a
cluster rule in 1992 to restrict the discharge
limit at 2.5 —5.0 ppb for all polychlorinated
phenolics [5, 8].

However, in the Indian context, the
awareness and concern regarding AOX
and its control has grown only recently.
Most of the pulp and paper industries in
the developed nations have switched over
to new fiber line [involving modern
technologies in pulping, bleaching, washing,
etc.], as a result of which they have
reduced the AOX discharge below the
toxicity level and are no longer a major
issue. However, due to techno-economical
reasons the industries in India continue
using elemental chlorine for bleaching in
most cases [9]. With growing public
awareness, preference for eco-friendly
products in the national and international
market and stricter environmental
legislations, the pulp and paper industries
have been forced to develop / adopt
suitable strategies to reduce the AOX
levels. Further, the “Charter on Corporate
Responsibility for Environmental Protection
[CREP]" introduced recently by the Central
Pollution Control Board [CPCB] has forced

H H
C 0 cl
C © Cl
H
2,3,7,8- TCDD

H H

C Cl

Cl 0 cl
H H
2,3,7,8- TCDF

According to the Paris Commission
[PARCOM], twelve European countries
ratified the Paris Convention for Prevention
of Marine Pollution for Land Based Sources
and Rivers. The convention laid down
standards and guidelines with regard to AOX
discharge and set a discharge norm of 1 kg
/ ton of for bleached chemical pulp in 1995.
The discharge limits were then lowered
down gradually to 0.3 —0.5 Kg/ ton. All Kraft
mills in Japan operate with an AOX discharge
limit of less than 1.5 Kg / ton of pulp [5, 8].
Germany has banned the production of
chlorine based pulping and also banned the
consumption of pulps other than total
chlorine free [TCF] pulps [8].

industries to reduce the AOX levels within
a specified time frame [15]. Achieving the
AOX discharge standards is a challenge
as the level of AOX discharged in the Indian
paper industry varies between 1.0 — 2.5
Kgs / ton of paper produced in large mills
and 4.0 — 6.0 Kgs / ton of paper produced
in small agro based mills. As indicated in
the charter [Table 1], the large pulp and
paper mills have to achieve the AOX
discharge level of 1.5 kg / ton of paper
produced within two years and 1.0 kg / ton
of paper produced within the next five years.
Small mills have to either install chemical
recovery systems or shift to waste paper
recycling [15].

VOL.XXIII.NO.1



ARTICLE

Table 1: Charter on Corporate Responsibility for Environmental Protection
- Guidelines for Pulp and Paper Industry [15, 16]

A. Large Pulp and Paper

Directive

Implementation Schedule

Discharge of AOX kg/ton of paper

AOX 1.5 kg/ton of paper within 2 years
AOX 1.0 kg / ton of paper in 5 years

Installation of lime kiln

Within 4 years

Wastewater discharge cum / ton of paper | Less than 140 cum/ton of paper within 2 years
Less than 120 cum / ton in 4years for units installed before 1992

Less than 100 m3 / ton of paper per units installed after 1992 |

Odour control by burning the reduced
sulfur emissions in the boiler/lime -kiln

Installation of odor control system within 4 years.

Utilization of treated effluent for irrigation | Utilization of treated effluent for irrigation wherever possible

Colour removal from the effluent

Indian Paper Manufacturers Association to take up project with Central
Pulp & Paper Research Institute

Upgradation of ETPs so as to meet
discharge standards

B. Small Pulp and Paper
Compliance of standard of BOD, COD & | Recovery of chemicals by installation of Chemical recovery plant or

AOX utilization of black liquor with no discharge from pulp mill within 3 years OR
Shift to waste paper

ETPs to be upgraded within 1 year so as to meet discharge standards.

Waste water discharge/ ton of paper

Less than 150 cum/ton of paper within 3 years

Utilization of treated effluent for irrigation | Utilization of treated effluent for irrigation wherever possible

Colour removal from the effluent

Indian Agro and Recycled Paper Manufacturers Association to take up
project with CPPRI.

Note: Non-complying units not meeting notified standards under Environment (Protection) Act, 1986 would submit
action plan with PERT Chart along with bank guarantee to SPCBs by June 30, 2003.

Review of treatment Methodologies.

The various treatment options studied
can be classified as physical treatments,
chemical treatments and biological
treatments, each being capable of treating
bleach effluents with varying degrees of
efficiency.

0 Physical treatment

Nancy et al. [17] have used fly-ash as
an adsorbing medium for removing
chlorinated organics and colour efficiently
form bleach effluents. Shawwa et al. [18]
reported the use of delayed petroleum coke
to bring about significant removal of AOX
from bleach plant wastewaters at an initial
concentration greater than 15000 mg/lit and
reported that the treated bleach effluent was
more amenable to biological treatment.
Torrades et al. [19] described a photo-
catalytic treatment, which removed the
entire colour and most of the TOC, AOX
and COD from D — Stage effluent. Moiseev
et al. [20] have also reported the use of
photo-catalytic oxidation as a pretreatment
step, which enhanced the biodegradability
of wastewaters containing similar
recalcitrant or inhibitory compounds. Also
such a treatment can be an alternative for
an energy intensive total pollutant
mineralization process. Yao et al. [21] have
used of ultrafiltration membranes for AOX
reduction and reported 99% reduction in
the AOX levels. Reverse osmosis with

APRIL-JUNE’2005

pressures in the range of 3.5 — 5.5 MPa
have been used for AOX removal [5]. Seiss
et al. [22] have used nanofiltration in
combination with electro-dialysis at the pilot
scale. However all these membrane based
techniques require a high degree of
pretreatment and are capital intensive.
Membrane fouling is another major problem
with all these techniques.

0 Chemical treatment

Among the chemical methods, Milstein
etal. [23] have reported 75%, 59% and 80%
removal of AOX, COD and colour,
respectively, with the use of polyethylene
and modified starches as chemical
additives. Milosevich and Hill [24] could
achieve 60 — 70 % AOX removal in 1 hour
at 50°C by neutralization of bleach plant
effluent with lime mud, followed by the
addition of alkaline sulfide process liquor.
Stephensen and Duff [25] have
demonstrated the reduction in toxicity of
bleached kraft mill effluent with the use of
chloride and sulfate salts of iron and
aluminum. Ganjidoust et al. [26] have used
chitosan as a coagulant and reported 90%
and 70% reduction in colour and TOC
respectively. Hostachy et al. [27] have
reported complete detoxification and
removal of residual COD of bleached kraft
mill effluent at low ozone doses. A major
limitation of chemical treatment methods is
the generation of large volumes of sludge,

PROCESS & PLANT ENGINEERING

posing disposal problems.

In general, the physical and chemical
treatment technologies for removal of AOX
are not economical for large scale field
operations. Consequently, it is necessary
to develop economical, sustainable and eco-
friendly alternative approaches for the
removal of AOX compounds.

0 Biological treatment

Among the biological options, aerobic
processes are the most widely used
techniques to remove BOD and the organics
can be completely oxidized to CO, and
water. The rate of aerobic degradation is
proportional to the dissolved oxygen
concentration. Among the aerobic bacteria,
Pseudomonas sps, Ancylobacter
aquaticus and Methylobacterium sps have
been reported to degrade AOX [5]. A major
drawback in using the aerobic treatment
system is the requirement for
supplementation of oxygen [aeration], which
invariably demands large inputs of energy
to operate the aerators, making the process
overall expensive.

Other approaches are based on the
use of anaerobic bacteria for AOX
degradation in bleach plant effluents. Many
pure cultures of anaerobic bacteria, which
can degrade chlorinated organics, have
been isolated in recent years. Anaerobic
bacteria capable of degrading chlorinated
organics have been classified as alkyl
dehalogenators and aryl dehalogenators
[28]. Some anaerobic bacteria are capable
of utilizing the energy generated in the
process of dechlorination  of
organochlorines. This phenomenon is often
referred to as dehalorespiration. Anaerobic
treatment is technically simple, relatively
inexpensive technology and requires very
little power inputs. Both, the dechlorination
and degradation efficiencies are good. A
major drawback of using the anaerobic
treatment is that the conventional
anaerobic digester is highly unstable with
respect to AOX loading rates. Some of the
other compounds in the bleach effluent
have been reported to be toxic to anaerobic
microorganisms [8]. Moreover, higher AOX
loading is highly inhibitory to the
methanogens in the digester and as a
result, all full-scale anaerobic systems are
currently used as a primary treatment
process [5]. Actinomycetes isolated from
different soil samples have been tested for
their abilities to utilize the chlorolignins in
bleach effluents from a sulfite paper mill.
Winter et al. have demonstrated the ability
of actinomycetes to degrade and partly
dehalogenate chlorinated compounds in
bleach effluents [29].

55



ARTICLE

Combinations of treatment
methodologies involving chemical and
biological treatment such as hypochlorite
oxidation and anaerobic treatment, ozone
and fungal treatment have also been
reported [30, 31, 32].

Ek et al. [33] have investigated a
combination of physical treatment using
ultrafiltration with biological treatment. They
have reported a good reduction in the AOX,
COD, Chlorate and Chlorophenol levels
employing a sequential system involving an
ultrafiltration followed by the anaerobic and
aerobic treatment respectively.

Fungal/enzyme treatments have a
potential advantage in that the enzymes that
are produced are extracellular. Also most
of the fungal enzymes are relatively
nonspecific in nature and can accomplish
degradation of most of the detrimental
organics [10, 11]. This means that a wide
variety of substrates may serve as a
substrate for degradation by the enzymes
and these can form the basis for fungal
bioremediation techniques as a relatively
inexpensive and environmental friendly
treatment option. A majority of the fungi
reported to degrade and dechlorinate
bleach plant effluents belong to the family of
white-rot basidiomycetes. The most
commonly reported among them include
Phanerochaete chrysosporium and
Trametes versicolor [3, 34, 35, 36, 37].
Phanerochaete chrysosporium is widely
accepted as a model organism for the
degradation of lignin and lignin derivatives
including chlorophenols. It has also been
reported to degrade a wide range of
xenobiotics and structurally diverse organo-
pollutants. Bumpus et al. have demonstrated
the degradation of a few organic xenobiotics
using Phanerochaete chrysosporium [37].
This ability arises due to the fact that this